
Port Waterways

Water Quality Improvement Plan

Appendices



APPENDIX A

STATUTORY CAPACITY TO IMPLEMENT THE PORT WATERWAYS WATER QUALITY

IMPROVEMENT PLAN

Background

The Port Waterways Water Quality Improvement Plan (WQIP) has taken the aspirations of the South
Australian community for the Port waterways and used that information to develop targets for their water
quality.  Using monitoring and modelling, targets for discharge of nutrients to the waterway have been
derived and a strategy has been developed for water quality managers to reduce or maintain their nutrient
loads to levels consistent with these targets.  There are two major sources of nutrient loads to the Port
waterways [Penrice Soda Products and SA Water’s Bolivar Wastewater Treatment Plant (WWTP)].
[...]
systems.  The potential of this approach needs further investigation but for the purpose developing
order of magnitude costs it is assumed that 50% of the remaining ammonia can be removed.

2.3.3.6 Membrane Distillation
Membrane distillation is a technology under development for various applications including the
removal of gases from liquids.  It is used commercially on the small scale from removal of some gases
such as oxygen.  It may be applicable to removal of ammonia from water and there have been some
laboratory studies.  However it does not appear to have been commercially proven at this stage and
is therefore not a viable option for Penrice in the short to medium term.

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 8



Port Waterways Water Quality Improvement Plan

196

2.3.3.7 Reverse Osmosis
Ammonia can be captured from water by reverse osmosis (RO), whereby a membrane is used to
concentrate the ammonia in a waste stream.  The waste stream is referred to as concentrate and
represents between 25 and 60% of the feed volume.  RO is a relatively high cost process and would
require substantial pre-treatment to be able to manage the highly scaling effluent from a soda ash
operation.  Given these limitations and the fact that another treatment would be required for the
concentrate, RO is not a viable option for Penrice.

2.3.4 Summary of Options

The options considered are summarised in Table 5 below.

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 9



Port Waterways Water Quality Improvement Plan

197

Table 4 Penrice Ammonia Management Options

The end of pipe solutions that may be applicable were investigated in further detail and indicative
costs developed.  These are presented in Table 5 below, with the cost of an ocean outfall provided
for comparison.

Key Issues Consider
Further

In Plant Modifications

Alternative Soda Ash
Process

None available N o

Relocation Uneconomic and socially disruptive. 

Environmental problems not solved, only moved.

No

Process Optimisation Important although required NH3 reduction
unlikely.

Yes

Process Stream Separation Not a solution in itself but may assist in the
application of treatment technologies.

Yes

Alternative Disposal
Sites

Wastewater To Bolivar Bolivar does not have capacity to treat the waste.
Bolivarís construction materials arenít
appropriate.

No

Long Ocean Outfall Unacceptable politically.

Environmental problems not solved, only moved.

Yes 1

End of Pipe Treatment

Biological Treatment Technically possible.
High cost.

Yes

Ion Exchange Does not appear technically viable. No

Breakpoint Chlorination Technically possible.

High cost.

Yes

Air Stripping — Packed
Tower

Technically possible. Y es

Air Stripping — Ponds Technically possible. Yes

Membrane Distillation Not commercially developed for NH 3 No

Reverse Osmosis High cost. 

Produces concentrate that must be treated
further.

No

1. Only considered for cost comparison purposes. 

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 10



Port Waterways Water Quality Improvement Plan

198

Table 5 Penrice End of Pipe Ammonia Removal Options Indicative Costs

The ocean outfall, which was only included for comparative purposes, and the air stripping using
ponds were the only 2 options estimated to have moderate costs.  All the other treatment options
have high to extreme costs.  All options appear to be difficult for Penrice to afford given that its
annual turnover is around $100M and forecast annual profit after tax for 2005/2006 of $10.2M.

2.4 Conclusions
The following conclusions are drawn:

• Ammonia discharge from the Solvay process as used at Penrice is inevitable and there is no viable
alternative process to avoid this.

• Ammonia discharge by Penrice is relatively high in comparison with some European producers.
Contributing factors may include the plant being relatively old and the climatic differences.  If Penrice
could achieve the ESAPA target  then the annual ammonia discharge would be 333 tonnes per annum,
which is still insufficient to meet the WQIP target reduction of nutrients .

• ‘In-plant’ modifications are unlikely to achieve desired ammonia discharge reductions of around 90%.
However they should continue to be pursued as any reduction in nutrients is to be encouraged.

• Relocation of the operations or re-direction of the wastewater to another location does not appear
viable.

• Technologies for removal of high proportions of ammonia from wastewater are available but have not
been applied specifically to soda ash wastewater.  The costs may exceed Penrice’s capacity to pay.

2.5 Future Strategy

Based on this review of industry practice and ammonia management options the following future
strategy is envisaged:

• Continued optimisation of the process to reduce ammonia discharge.

• Undertake feasibility study of ‘end of pipe’ solutions including any necessary effluent characterisation,
bench scale tests and pilot plant test-work.

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 11

Option Nominal
Reduction In
Nitrogen
Discharge
(%)

Present Value Unit Cost2

Biological Treatment 85 Extreme (> $100 M) Extreme (>$10/kg N)

Breakpoint
Chlorination

90 High ($50-100M) High ($5-9/kg N)

Air Stripping-Tower 90 Extreme (> $100 M) High ($5-9/kg N)

Air Stripping - Ponds 50

100

Moderate ($10-49 M) Moderate ($1-4/kg N)

Ocean Outfall Moderate ($10-49 M) Moderate ($1-4/kg N)



Port Waterways Water Quality Improvement Plan

199

3. BOLIVAR WWTP

3.1 Current Wastewater Management Systems

3.1.1 Wastewater Generation
The Bolivar Wastewater Treatment Plant (WWTP) collects industrial and domestic wastewater from
the Adelaide region.  There are two streams treated separately, one the main wastewater stream and
the other a ‘high salinity’ stream that comes from a catchment with high saline water ingress.  As
with all domestic and industrial wastewater streams there are significant levels of nitrogen and
phosphorus.

3.1.2 Wastewater Management

3.1.2.1 Main Stream
The main flow to the Bolivar WWTP of around 160 ML/d is treated by an activated sludge process
designed to achieve a high degree of nitrification and 24 mg/L of total nitrogen.  The activated sludge
process is not conFigured to remove phosphorus.  Following this, the wastewater passes through
lagoons where de-nitrification occurs lowering the nitrogen level to around 12 mg/L.  After this the
water is either discharged to the marine environment or further treated in a dissolved air flotation
filtration plant and directed to a reuse scheme for irrigation.  The proportion of water directed to
the reuse scheme is up to 56% during the summer months and is around 25% on an annual basis.

3.1.2.2 High Salinity Stream
A high salinity stream is directed to a 32 ML/d sequencing batch reactor plant that is designed to
produce 10 mg/L of total nitrogen.  It is not conFigured for phosphorus removal and the treated
wastewater is directed to the marine discharge.

3.1.3 Treated Wastewater Characteristics

Bolivar WWTP’s average treated wastewater characteristics for 2003/2004 are presented in Table 6.  

Table 6 - Bolivar WWTP’s Treated Wastewater Quality

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 12

Parameter Units
mg/L

Main Stream High Salinity
Stream

Total Nitrogen mg/L 10.7 9.2

Total Kjeldahl
Nitrogen

mg/L 5.9 3.8

Total Oxidised
Nitrogen

mg/L 4.8 5.4

Ammonia NH3 -N mg/L 1.5 0.4

Total
Phosphorus

mg/L 4.3 3.1



Port Waterways Water Quality Improvement Plan

200

The contaminants in the treated wastewater from the Bolivar WWTP of relevance to managing the
Port Waterway are total oxidised nitrogen, ammonia and total phosphorus.  Approximately 40% of the
total nitrogen of the treated wastewater is organic nitrogen (4.4 mg/L and 3.4 mg/L for the main and
high salinity streams respectively)3.  Organic nitrogen is not considered  an important contributor to
the nutrient problems in the Port Waterway as organic nitrogen is less likely than other nitrogen forms
to contribute to algal or plant growth or be toxic to aquatic species.

3.2 National and International Practice

National and international practices arise from a balance between the capacity of the community to
pay for treatment technologies and the public health and environmental outcomes desired by the
community.  Environmental objectives can manifest as discharge regulations, which are usually
informed by some consideration of the capacity of the waterway to assimilate the discharge.  As a
result of the interplay between economic, public health and environmental objectives there is a wide
range of practices throughout the world.  

Of relevance to this assignment are those locations where the community considers the receiving
waters sensitive and worthy of protection,  and where the community has some capacity to pay for
the required measures.  In the advanced economies of the USA, Europe and Australia, municipal
wastewater treatment plants are being installed which are achieving high levels of nutrient
reduction.  By employing biological processes supplemented by tertiary filtration, median total
nitrogen levels of below 5 mg/L are being reported.  Biological processes are achieving 1 mg/L of
phosphorus and chemical dosing combined with filtration can deliver less than 0.5 mg/L if required.

To achieve levels significantly less than 5 mg/L of total nitrogen, additional wastewater treatment
steps would be considered such as ion exchange, air stripping, reverse osmosis and breakpoint
chlorination.  However these are not commonly employed due to the high capital and operating costs
,unfavourable Life Cycle Analysis and possible other environmental impacts. Despite this there are
moves in Queensland to set targets of median total nitrogen levels of less than 2 mg/L.

3.3 Nutrient Reduction Options

3.3.1.1 Process and Plant Optimisation
As with any plant, performance can be improved by optimising the equipment and/or operating
practice.  For example, during a visit to site, it was observed that the aeration system for the
mainstream activated sludge plant was being upgraded.  It would be expected that this would
improve control of nitrogen removal and show a marginal reduction in nitrogen in the treated
wastewater.  However whilst there may be other potential improvements, it is unlikely that simply
‘tweaking’ the process will achieve the required reduction in the nutrients in the Port Waterway

3.3.1.2 Upgrade Activated Sludge Plants To Increase Nitrogen Removal
Both biological treatment streams could be upgraded to remove nitrogen to around 5 mg/L.  In the

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 13

3 SA Water have noted in a response to a draft of this document that "of the TKN, approximately 0.5-1 mg/L is in the suspended 
solids and that the non-biodegradable TKN (i.e. filtered) is about 2 or 3mg/L.  This means that to achieve TN of about 5mg/L 
(section 3.2) means NH4+NOx <2.5 to 1, which is very difficult."



Port Waterways Water Quality Improvement Plan

201

case of the main stream, this would primarily involve construction of additional tankage and
modification of the existing tankage to increase the volume of the anoxic zones.  The existing
aeration tanks were located with space allowed for enlarging the tanks.  In addition, pumping stations
for recirculation of mixed liquor would be required and possibly also carbon dosing facilities.

Increasing nitrogen removal in the high salinity plant would be more challenging.  The sequencing
would have to be reconFigured to incorporate carbon addition or some recycling of mixed liquor.  This
would serve to reduce the capacity of the plant necessitating additional basins.  It appears that there
has been no provision for such an upgrade in the design of the plant.  

3.3.1.3 Biological Phosphorus Removal
Both plants could theoretically be upgraded with additional tankage to remove phosphorus
biologically, as well as increased nitrogen removal.  Typically 1 mg/L of TP is the lowest that can be
achieved but in the case of the main stream, preliminary calculations suggest that only around 2.5
mg/L could be achieved.  Also it is noted that the process is notoriously difficult to control.  The
sludge handling system would also need to be reassessed and possibly reconFigured to prevent re-
release of bound phosphorus.  In conclusion, it appears that this approach may involve significant
costs and process risks for limited gain.

3.3.1.4 Chemical Phosphorus Removal
A coagulant (probably alum) could be dosed to both treatment plants to reduce phosphorus levels to
around 1 mg/L.  Combined with tertiary filtration this could be improved to achieve 0.5 mg/L.  There
would be a significant increase in sludge generation meaning that additional sludge management
capacity would be required (pumps, digesters, drying lagoons).

From initial water quality modelling of the Port Waterway, it appears that the Barker Inlet is
phosphorus deficient and biological growth can be triggered when currents direct the Bolivar
discharge in this direction.  This raises the possibility that removal of phosphorus at certain times of
the year may produce the desired environmental outcomes.  This needs further exploration but if it
is the case, then intermittent chemical phosphorus removal may have role to play.

3.3.1.5 Reverse Osmosis
If the treated wastewater was processed in a reverse osmosis plant, 75-95% of the water would report
to a high quality stream and 5-25% to a concentrate stream containing virtually all of the salt and
nutrients.  This in itself does not achieve much in regard to nutrient management as they are still
present in the concentrate.  The concentrate must then be further processed, usually by evaporation
if discharge to a waterway is not possible.  It is a high cost technology and does not appear to be
worthy of further consideration.

3.3.1.6 Temporary Storage
There are indications that nutrients from the Bolivar discharge only enter the Port waterway under
certain meteorological conditions.  This raised the possibility of temporary storage during these
events to control and delay the discharge of nutrients until more favourable conditions.  This has not
been explored at this stage and would require further modelling work to determine if this would
achieve the desired results. 

84359/nws PWQIP Penrice and Bolivar Nutrient Reduction Options: Discussion Paper -

24 November 2005 Page 1Page 14



Port Waterways Water Quality Improvement Plan

202

3.3.1.7 Increase Reuse For Irrigation
Use of treated wastewater for irrigation in the Virginia area prevents nutrients from entering the
marine environment.  Annually around 25% of the main flow is used on average although during
summer peak reuse periods about 55% of the flow is used.  Clearly increasing reuse will reduce
nutrients discharged to the marine environment.  The amount of reuse is set to increase with
expansion of the scheme to the Angle Vale area.  The scale of further increases will be limited in the
first instance by the demand for the water by irrigators during summer and once summer flows are
fully committed further reuse would be limited by the capacity to store water generated outside of
the irrigation seasons.  

Finding new users for the water is not a simple exercise.  There is some capacity for increased
consumption by industries with access to the existing network but this would not be expected to
provide sufficient demand to consistently utilise all the water, even during the irrigation season.  This
means that new areas would need to be serviced and these may not necessarily have potential
consumers.  Therefore new businesses would need to emerge and this would be driven by market